Guideline

Nausea and Vomiting - Pregnancy thewomens

victoria australia

1. Purpose

This guideline outlines the details for the care of women who experience nausea and vomiting during pregnancy
at the Women’s.

Nausea and vomiting is the most common medical condition in pregnancy, affecting up to 90% of women (1).
Persistent vomiting that leads to weight loss of greater than 5% of pre-pregnancy weight occurs in 1% of
pregnancies and is referred to as hyperemesis gravidarum. This is associated with electrolyte abnormalities and
dehydration.

Nausea and vomiting of preghancy usually begins at 6-7 weeks of gestation, peaks at around 9 weeks of
gestation, and resolves in most cases by 12-14 weeks. In up to 20% of pregnancies, symptoms continue
beyond 20 weeks (1). Despite being commonly known as “morning sickness”, it is not confined to the morning.

Nausea and vomiting of pregnhancy may be classified as mild, moderate or severe, although this may not
correlate with the distress caused. Nausea and vomiting of pregnancy can have a profound effect on a woman
and her family’s health and quality of life, therefore early recognition and management is important.

2. Definitions

Hyperemesis gravidarum is a severe form of morning sickness, with excessive preghancy-related nausea
and/or vomiting that prevents adequate intake of food and fluids.

Morning sickness symptoms include nausea and vomiting. For most women, morning sickness begins around
the sixth week of pregnancy and resolves by the 12th week. However, one in five women endure morning
sickness into their second semester, and an unfortunate few experience nausea and vomiting for the entire
duration of their pregnancy.

3. Responsibilities

Medical Staff to order appropriate investigations, medications and intravenous fluid replacement.
Nursing/midwifery staff to provide nursing care and observation of woman during hospital admission.
Dietitian to provide support and advice for ongoing diet and nutrition.

Pharmacist to provide information, counselling and supply of medicines.

4. Guideline

4.1 Management
History and examination

The pathogenesis of hausea and vomiting of pregnancy and hyperemesis gravidarum is poorly understood and
probably multifactorial. Idiopathic nausea and vomiting of pregnancy must be distinguished from that caused by
gestational trophoblastic disease or multiple pregnancy and from other causes of nausea and vomiting such as
gastrointestinal (peptic ulcer disease, Gl obstruction, hepatitis, pancreatitis), genitourinary, central nervous
system and toxic / metabolic problems (thyroid disease, adrenocortical insufficiency).

Investigations include:

e urinalysis & MSU

e electrolytes (consider calcium), LFTs, plasma glucose, TSH once (beware interpretation of TFT in early
pregnancy)

e early pregnancy ultrasound.

Dietary & Lifestyle Changes
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Dietary and lifestyle changes should be encouraged. Women should be advised about appropriate foods and
fluids to prevent dehydration and minimize aggravation of symptoms. General nutritional advice include the
intake of small amoutns of fluid and food throughout the day rather than eating fewer but larger meals. Foods
should be rich on carbohydrates and low in fat and acid (1).

Sleep requirement increases in early pregnancy and fatigue exacerbates nausea and vomiting of pregnancy. A
liberal attitude towards leaves-of-absence from work should ultimately shorten the number of days lost from
work.Suggestions include:

adequate oral fluid intake to prevent dehydration
suitable multivitamin supplement if poor oral intake persists
dietitian referral

P6 (Nei Guan) acupressure — using wristbands e.g. SeaBand® (some evidence of efficacy)(2)

PC6

Short term use of ginger (<1000mg daily) for the treatment of nausea and vomiting during pregnancy has
not been associated with an increased risk of congenital malformations or adverse preghancy outcomes (3-
10).

4.2 Pharmacological treatment

Mild or moderate symptoms

Previous severe nausea and vomiting of pregnancy or hyperemesis gravidarum (pre-emptive therapy
recommended).

Progress through the following list of medicines until symptoms are under controlled.

Pyridoxine 25 mg orally, in the morning and at midday, and at night (11). Add doxylamine (Restavit®) 25
mg orally, at night. Increase as tolerated to 12.5 mg in the morning and at midday, and 25 mg at night.
Note: due to the relative lack of evidence, use of pyridoxine is optional.

Add either of the following if not improving:

Metoclopramide (Maxolon®, Pramin®) 10mg orally three times a day for up to 5 days only in order to
minimised the risk of neurological and other adverse effects OR

Prochlorperazine (Stemetil®) 5 to 10mg orally two to three times a day

Add another sedating antihistamine: Promethazine (Phenergan®) 10 to 25mg orally three to four times a
day

Ondansetron (Zofran®) 4mg to 8mg orally (tablet or wafer) two or three times a day. Must be approved by
Head of Unit.

Severe, persistent or resistant nausea and vomiting

If severe, persistent or resistant nausea and vomiting is not relieved by the above measures,

consider changing regimen to any of the following:

e Metoclopramide 10mg IV/IM every 8 hours when required when required for a maximum of 5
days, maximum 30mg/day OR
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e Prochlorperazine 12.5mg IM/slow IV every 8 hours OR

e Ondansetron 4mg IV/IM every 8 to 12 hours OR
e Promethazine 12.5 to 25mg IM 4 to 6 hourly OR
e Chlorpromazine 10 to 25mg IV/IM every 4 to 6 hours

Corticosteroids can be considered after the first trimester. Although early reports have suggested an association
between corticosteroid use and an increased risk of cleft lip and palate (12), more recent data have shown no
increased risk of orofacial clefts or preterm delivery (13-16). Use only if maternal benefits outweigh risks to
fetus.

Hydrocortisone 100mg IV every 12 hours, once clinical improvement occurs, convert to oral prednisolone (17).

Prednisolone 50 mg orally daily for 3 days, then reduce to 25mg at 3 days then reduce by 5mg as tolerated until
resolved (monitor blood glucose levels and consider prophylaxis with ranitidine 300 mg daily to prevent Gl
upset).

4.3 Admission for intravenous fluids

e Admit if dehydrated +/- ketotic for IV fluid resuscitation and electrolyte restoration with sodium chloride 0.9%
— administer 1V fluid volume as per clinical assessment. If hypokalaemic, the woman may require potassium
supplementation (oral route preferred).

e A water-soluble vitamin B complex mixture (IV B Dose® - contains thiamine (B1) 10 mg, riboflavine (B2) 5
mg, nicotinamide (B3) 100 mg, dexpanthenol (B5) 20 mg and pyridoxine (B6) 50 mg) should be added to IV
fluids - 1 vial of IV B Dose® may be administered in the ‘stat’ litre or the second (2 hourly) litre.

e If adequate oral fluid intake cannot be maintained, IV hydration should be administered regularly (e.g. 2to 3
times per week) in order to prevent dehydration. This can be performed in the Pregnancy Day Care Centre
(PDCC) during normal working hours.

e Thiamine 100mg to 200mg IV daily for 2 to 3 days in women needing rehydration should only be considered
if there is an established risk of thiamine deficiency. Please note: thiamine injection is only available via the
Special Access Scheme (SAS). Please contact the Pharmacy Department for supply.

e Consideration should be given to thiamine (Betamin®) supplementation to prevent the complication of
Wernicke's encephalopathy. The suggested dose of thiamine is 100mg orally daily

e Women may require antacids, H2 antagonists [ranitidine] if gastritis develops.

e In severe or complex cases, women who do not respond to any of these intervention and continue to lose
weight should be supported with enteral or parenteral nutrition (18). Enteral nutrition provides more relief
from nausea and vomiting compared to parenteral nutrition (19).

e Total parenteral nutrition (TPN) may be useful in highly refractory cases in order to ensure a sufficient
calorie intake (1). However, there is no evidence to support the use of TPN and it should only be used as a
last resort when all other treatrments have failed, as it can be associated with severe complications such as
thrombosis, metabolic disturbances and infection.

Note: Women who fail to respond to the above management should be assessed for enteral feeding (refer to a
Dietitian at Parkville for consultation).

5. Evaluation, monitoring and reporting of compliance to this guideline
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Compliance to this guideline will be measured by review of incidents reported in VHIMS.
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7. Legislation related to this guideline
Not applicable

8. Appendices

Appendix 1: Nausea and Vomiting of Pregnacy: Medical Treatment Algorithm

The policies, procedures and guidelines on this site contain a variety of copyright material. Some of this is the
intellectual property of individuals (as named), some is owned by The Royal Women’s Hospital itself. Some
material is owned by others (clearly indicated) and yet other material is in the public domain.

Except for material which is unambiguously and unarguably in the public domain, only material owned by The
Royal Women'’s Hospital and so indicated, may be copied, provided that textual and graphical content are not
altered and that the source is acknowledged. The Royal Women'’s Hospital reserves the right to revoke that
permission at any time. Permission is not given for any commercial use or sale of this material.

No other material anywhere on this website may be copied (except as legally allowed for under the Copyright
Act 1968) or further disseminated without the express and written permission of the legal holder of that
copyright.

Advice about requesting permission to use third party copyright material or anything to do with copyright can be
obtained from General Counsel.
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Note: Refer to Clinical Guideline for more detailed information.
Admit for intravenous fluids if dehydrated.
If the woman’s condition does not improve go to the next step.

Mild or moderate symptoms

v

Pyridoxine 12.5 mg orally, in the morning and at midday, and 25 mg at night. Add doxylamine
(Restavit®) 25 ma orallv. at niaht. Increase as tolerated to 12.5 ma in the mornina and at

Add either of the following if not improving:
e  Metoclopramide (Maxolon®, Pramin®) 10mg orally three times a day for up to 5 days OR
e Prochlorperazine (Stemetil®) 5 to 10mg orally two to three times a day

Add another sedating antihistamine:
e Promethazine (Phenergan®) 10 to 25mg orally three to four times a day

A 4

Ondansetron (Zofran®) 4mg to 8mg orally (tablet or wafer) two or three times a day.
Must be approved bv Head of Unit.

A 4

Severe, persistent or resistant nausea and vomiting

Consider changing regime to the following:
1. Metoclopramide 10mg IV/IM every 8 hours when required when required for a
maximum of 5 days, maximum 30mg/day
Prochlorperazine 12.5mg IM every 8 hours OR
Ondansetron 4mg IV/IM every 8 to 12 hours OR
Promethazine 12.5 to 25mg IM every 4 to 6 hours OR
Chlorpromazine 10 to 25mg IV/IM every 4 to 6 hours

S

A

If symptoms persist:

y

Hydrocortisone 100mg IV every 12 hours, once clinical improvement occurs, convert to oral
prednisolone.

Prednisolone 50 mg orally daily for 3 days, then reduce to 25mg at 3 days then reduce by 5mg
as tolerated until resolved (monitor blood glucose levels and consider prophylaxis with
ranitidine 300 mg daily to prevent Gl upset).

If symptoms unresolved:

A

Seek specialist advice
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